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Sample Date: é ~f = /ﬁ"
LCYM;-,M, l3t.t. .",-_n".,\q

7:121. 7%230,0 I
Ruvin Lerman

Project Name:

Project Number:
Client:

DMASONRY GROUT CUBE DCEMENT CUBE

Project Set No.

D MASONRY GROUT CYLINDER

[ Jconcrere prasm

FIELD / LAB TEST DATA - COMPRESSIVE STRENGTH ANALYSIS
[X]concrerE cumper

D FLOW FILL CYLINDER

[Cerout prism

Technician: QL [ l I{QCJ‘(((J’ {'I/

4

Dally Set No. 4

Submitted to Lab By:

Date:

Testing Requested By: fg "f F CUlerex

Concrete Supplier:

Unite 4 Companie S
7601035,
hours ;5 minutes

2 / i inches

Mix Identification#:

Batch size: Z 0 cubic yards

Water Added Before Sampling:

Time in Mixer /

Maximum Size Aggregate:

Truck#: 3/OZ S

O
Required Strength: 40 0 p psi at 2 & days

5 7 Ticket#:

Batch Time: ; "2 5

gallons

Sample Time: 7“ 00

Ambient Air Temp. (°F.): 5 L(

Slab- 5¢ Quadrant

Sample Location:

AREA/TYPE PLACEMENT: (] cursrcurTer M FLOOR SLAB [] roomma 0 waw
] omer:
SAMPLING: UNIT WEIGHT: CONCRETE TEMPERATURE: OTHER
(Fresh Concrete) (Fresh Concrete) [X]astm c138 [Jassro T121 [xlasmcioss ]
ASTM C172 AASHTO T141
DASI’ M C1019 (Grout) Test Results Test Results
Sampled From: o
Frue s Ch w"’ & ) 4z ' é Ib/ft2 (LBF/cubic foot) G 5 degrees F.
AIR-CONTENT: SLUMP: Number of
specimens molded: ‘+
[Castm cis3 Oasmcizs [X]as c143 [ aaskto 199 Approximate size of specimen mold:
[x]astm c231 [Jaastto 196 [Jastm ci611 O Cylindrical:
Test Results Test Results 4x8" szlz“
=z &y CUBE PRISM Other
£ 2 % (percent) 3 / 2 in. (inches) D D
—
LABORATORY TEST DATA
Field cured and molded: Cylinders Cubes Drilled Cores Storage Tanks
Specimens cured and tested in the laboratory in accordance with: ASTM C31 AASHTO T23 IXIASTM €39 E]AerClog I:'ASTM c42 ASTM C511
DATE SPECIMEN MEASUREMENTS COMPRESSIVE STRENGTH TEST DATA CAP TYPE
SPECIMEN TESTED AGE Maximum Load FRACTURE | % of | C1231] C617 TEST
IDENTIFICATION YEAR N Diameter Diameter Average  Cross Sectionall TYPE# | gpec. | NEO. | Gyp. | Other | BY
2015 DAYS 1 3 Diameter Area LBF = (Seeskeh | sohives | pADS | CAP
it 68| 7 |laooz |8 oS |40 12.02|54840 | 4350 5 |t |/ 4
ST 29| 28 |»94% [z qau 2a9355))2.54 | 130 |27220 5 |vi00 | e
Ge1t | £-29 25947 |3996 |z.9a4 [12.83 | Fseao [eozo | | |+oo| S L
9615 /‘I / '{’ TS |sseef
LJ
3
AVERAGE 2.2 _-DAYSAT_S29 PSI  AVERAGE -DAYS AT PSI
COMMENTS:
FRACTURE PATTERN TYPES
Type 1 Type 4 Type 5 Type 6

Note: Type 5 & 8 commonly
occur with unbonded caps.
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Sample Date:

FIELD / LAB TEST DATA - COMPRESSIVE STRENGTH ANALYSIS

@CONCRETE CYLINDER

DMASONRY GROUT CUBE DCEMENT CuUBe

Project Name: Lermmon Bua fc‘ ting

D MASONRY GROUT CYLINDER

[ Jconcrere prism

[Jriow AL cvunoer

[ Jerour prism

Technician: 13'” H&kaﬁd’d/

Project Set No.

Project Number:

213, M270. 0

310

Z s 3é l Dally Set No,

2/

Client: R [N .,//w Le Cinas

Submitted to Lab By:

Date:

Testing Requested By: T& { C

SJece

Concrete Supplier:

. te é, Qamgfa nies

Truck#: és 2|

Ticket#: 31025 24 ¢

Mix Identification#: 360 163 g& Balch size: / O cubic yards Batch Time: _ 7-D l Sample Time: é 4 ZE
Time in Mixer , hours f E/ minutes Water Added Before Sampling: ( 2 gallons Ambient Air Temp. (°F.): 0 [/
Maximum Slze Aggregate: 5 ./ ‘-f[ inches Required Strength: 4 090 psi at 2 & days
Sample Location: S Gua ({,l’ an ‘{
[
AREA/TYPE PLACEMENT: [] cursrcuTTER FLOOR SLAB ] roome [ waw
] omer
SAMPLING: UNIT WEIGHT: CONCRETE TEMPERATURE: OTHER
(Fresh Concrete) (Fresh Concrete) [x]astm c13s [mastro 1121 [X]asmcioss [
Aer c172 DAASHTO T141
DASTM C1019 (Grout) Test Results Test Results
Sampled From:
—Truck thut e | A ib/ft3 (LBF/cubic foot) (ﬂ "+ degrees F.
AIR-CONTENT: SLUMP: Number of
specimens molded:
[ Jastm c153 [ Jasmci73 [X]astm c143 [Jaastro T199 Approximate size of specimen mold:
[X]astm c231 [JaashTo Ti96 [Jastmcis11 ] Cylindrical;
Test Results Test Results D4x8" 6x12"
| CUBE PRISM Other
6.l % (percent) R/ in. (inches) N ] O
LABORATORY TEST DATA
Field cured and molded: Cylinders Cubes Drilled Cores Storage Tanks
Specimens cured and tested in the laboratory in accordance with: Aer [oc38 DAASHTO T23 Aer c39 I:lAerCIOQ ASTM C42 ASTM C511
DATE SPECIMEN MEASUREMENTS COMPRESSIVE STRENGTH TEST DATA CAP TYPE
SPECIMEN TESTED AGE Maximum Load rRACTURE | % of | 1231 €617 TEST
IDENTIFICATION YEAR: N Dlameter Diameter Average | Cross Sectional TPE# | gpec, | neo. | Gyp. |Other| BY
2015 DAYS 1 2 Diameter Area LBF Pst (Sf,;zke,tch achieved | paDS | CaP
- P s 8,
Gt | £-5 | 7 |3.994[d.001[3498 |12 55 [4pa10] 2000 S |adyl /) w3l
1Ak 0-27] 28 |3a%> [4.00320% [12.25 |LLIAQ |5290 | 3 |soo |/ L
9619 | (-29| 28 |vso¢ [3999 |29975)17.2% |04230 5120 | 2 o LC
G961 G‘ H H To- :s@'fﬁ
3
AVERAGE 25  -DAYSAT_S190 PSI  AVERAGE -DAYS AT PSI
COMMENTS:
FRACTURE PATTERN TYPES
Type 1l Type 4 Type 5

Note: Type 5 & 6 commonly

ocour with unbonded caps.
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